
Commonly Asked Questions



I M P O R T A N T  
N U M B E R S

Poison Control- 
1-800-222-1222

Emergency- 911

Mental Health 
Emergency- 988





F O R  M O R E  
D E T A I L S  K E E P  

R E A D I N G



F E V E R

• Infants 3 months and under with a rectal temp of 
100.4 F or higher:

• Please call the office to speak with one of our 
triage nurses

• Children over 3 months of age with a temp of 100.4 
or higher is considered a fever

• We recommend if older than 3 months:

• Give Tylenol (acetaminophen) or Motrin (ibuprofen)

• Motrin are for infants 6 months and up

• Tylenol is every 4 hours

• Motrin is every 6-8 hours

• Recheck temp after 1 hour. If it comes down a 
degree or two, it does mean it is working.

• The temp may not go down to normal, and you 
may see the temp climb back up as they are due 
for another dose of medication.

• Please call the office if temp goes to 104 F or higher.

• Continue to push fluids so that your child is urinating 
every 6-8 hours. If they are not, please contact the 
office. 

• If under the age of 2 years, with no other symptoms, 
please call the office if fever is present for more than 
24 hours. 

• If there are other cold symptoms, we recommend 
calling if fever is present for more than 3 days. 



T Y L E N O L  D O S A G E  
C H A R T
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CHILD’S WEIGHT

CHILD’S AGE

CHILDRENS/INFANTS 
SUSPENSION LIQUID

160 mg/5 mL

CHILDRENS 
MELTAWAYS

80 mg each

JUNIOR 

MELTAWAYS

160 mg each

6-11 lbs.

0-3 months
1.25 mL

CONSULT YOUR CHILD’S DOCTOR
12-17 lbs.

4-11 months
2.5 mL

18-23 lbs.

12-23 months
3.75 mL

24-35 lbs.

2-3 years
1 TSP or 5 mL 2 TABLETS NOT RECOMMENDED

36-47 lbs.

4-5 years
1 ½ TSP or 7.5 mL 3 TABLETS NOT RECOMMENDED

48-59 lbs.

6-8 years
2 TSP or 10 mL 4 TABLETS 2 TABLETS

60-71 lbs.

9-10 years
2 ½ TSP or 12.5 mL 5 TABLETS 2 ½ TABLETS

72-95 lbs.

11 years
3 TSP or 15 mL 6 TABLETS 3 TABLETS

96+ lbs.

12 years
NOT RECOMMENDED NOT RECOMMENDED 4 TABLETS



I B U P R O F E N  
D O S A G E  C H A R T

© M C N E I L - P P C ,  I N C .

Take every
6-8 hours as needed

Infant’s Drops
50 mg/1.25 mL

Children’s 
Liquid

100 mg/tsp

Chewable 
Tablets
50 mg

Junior Chewable
100 mg/tab

Junior 
Caplets
100 mg

Advil
200 mg

Dose
by

Weight
Age Dropper Teaspoon Tablet Tablet Caplet Caplet

Under 6 months
Consult Your Child’s 

Doctor

12-17 lbs.
6-11 

months
1 

 (1.25 mL)

18-23 lbs.
12-23 

months
1 ½

(1.875 mL)

24-35 lbs. 2-3 years
2

(2.5 mL)
1 tsp. 2 tablets 1 tablet

36-47 lbs. 4-5 years 1 ½ tsp. 3 tablets 1 ½ tablets 1 ½ caplets

48-59 lbs. 6-8 years 2 tsp. 4 tablets 2 tablets 2 caplets 1 caplet

60-71 lbs. 9-10 years 2 ½ tsp. 5 tablets 2 ½ tablets 2 ½ caplets 1 caplet

72-95 lbs. 11 years 3 tsp. 6 tablets 3 tablets 3 caplets 1 caplet

96-119 lbs. 12 years 4 tablets 4 caplets 2 caplets

121-150 lbs. 3 caplets



C O U G H

Coughs can last up to 3 weeks

We do not recommend any 
cough medication for children 
under the age of 6

Please call with any signs or 
symptoms of respiratory 
distress or wheezing or if your 
child continues to worsen



C O U G H - T I P S  A N D  
T R I C K S

Run a humidifier or 
sit in steamy 
bathroom

1
Increase height of 
head of bed
•Roll up a towel into a log 

and place under 
mattress at head of bed

2
Ok to give honey if 
over the age of 12 
months as a natural 
cough medication

3

This Photo by Unknown Author is licensed under CC BY-ND

https://www.reasonablywell.net/2012/12/humidifiers.html
https://creativecommons.org/licenses/by-nd/3.0/


S I G N S  O F  R E S P I R A T O R Y  D I S T R E S S

• Retractions

• This is tugging of the skin in between the 
ribs.

• Nasal Flaring

• Tachypnea

• Abnormal Rapid Breathing

• Stridor

• High-pitched, whistling sound

• Tracheal Tugging

• This is tugging at the base of the neck.



E A R  P A I N

• Ear pain can be caused by an ear 
infection or due to fluid in the ears.

• Signs and symptoms include:

• Fussy when lying flat

• Not wanting to feed, the sucking 
motion can hurt their ears. 

• Poking or pulling at ears.

• We recommend:

• Tylenol or Motrin for the pain

• Warm compresses to the ear

• Should be seen in the office if:

• There is drainage coming from the 
ear, call to speak with a triage nurse

• Fever is present

• Symptoms persist



N A S A L  
C O N G E S T I O N

Tips and Tricks

• Use nasal saline to help loosen the congestion and use 
Nose Freida or bulb suction to remove discharge

• Do not over suction as it can irritate the nasal 
passageway and cause more swelling

• Run  a cool mist humidifier

• Increase height of head of bed

• Roll a towel into a log and place under mattress at head of bed

• Should be seen in the office if:

• Fever becomes present and lasts for more than 3 days

• If patient is worsening

This Photo by Unknown Author is licensed under CC BY-NC

https://www.pngall.com/nose-png
https://creativecommons.org/licenses/by-nc/3.0/


C O N S T I P A T I O N -  D E F I N E D  A S  P A I N  O R  C R Y I N G  D U R I N G  T H E  

P A S S A G E  O F  A  S T O O L  O R  U N A B L E  T O  P A S S  A  S T O O L  A F T E R  S T R A I N I N G  O R  
P U S H I N G  L O N G E R  T H A N  1 0  M I N U T E S  O R  3  O R  M O R E  D A Y S  W I T H O U T  A  
S T O O L  ( E X C E P T I O N :  B R E A S T F E D  A N D  O V E R  4  W E E K S  O L D

N O R M A L  S T O O L S

• Once children are on a regular diet (1 
year of age) the normal range for stools is 
3 per day to 1 every 2 days

• Breast fed infants may go up to 7 days 
without a stool. In the first few weeks of 
life, they may have multiple stools a day.

M O R E  I N F O R M A T I O N

• The every 4–5-day kids all have pain with 
passage and prolonged straining

• The every 3-day kids usually drift into 
longer intervals and then develop 
symptoms

• Any child with discomfort during stool 
passage or prolonged straining needs to 
al least incorporate dietary changes 



C O N S T I P A T I O N  
D I E T  F O R  U N D E R  1  

Y E A R

For infants over 1 month 
old, you can give 1 oz of 
juice per month of age 
per day. 
•For example, 3-month-old can 

have up to 3 oz of juice per 
day

Pear or apple juice is 
okay at any age

For infants over 4 
months old and they 

have been introduced to 
baby foods, you can add 

baby foods with high 
fiber twice a day (peas, 
beans, apricots, prunes, 
peaches, pears, plums)

If on finger foods, add 
cereal (non-rice cereal) 
and small pieces of “P” 

fruits.

This Photo by Unknown Author is licensed under CC BY

https://foto.wuestenigel.com/whole-and-sliced-fresh-peaches-on-a-wooden-background-with-leaves/
https://creativecommons.org/licenses/by/3.0/


C O N S T I P A T I O N  D I E T  
F O R  O V E R  1 - Y E A R  O L D

• Increase fruit juices

• Apple, pear, cherry, grape, and prune

• Fruit cups are a great option too

• Citrus juices are not helpful

• Add fruits and vegetables high in fiber content 3 or 
more times per day

• Peas, beans, broccoli, bananas, apricots, peaches, 
pears, figs, prunes, dates

• Increase whole grain foods

• Bran flakes, bran muffins, graham crackers, 
oatmeal, brown rice, and whole wheat bread

• Limit milk products



T I P S  F O R  C O N S T I P A T I O N

N O T  T O I L E T  T R A I N E D

• Bicycle movements

• The exercise and flexed position helps stool release 

• Warm baths

• The warm water helps relax the muscles to help the stool 
release

• Rectal stimulation if necessary

• If the other options do not work, take a rectal temp on 
your child. This can help the stool release.

T O I L E T  T R A I N E D

• If toilet training, stop toilet training

• Temporarily put them back in diapers or pull ups. 
Reassure your child that poops won’t hurt when they 
come out.

• Praise your child for passing of stools

• Avoid any pressure or punishment

• Encourage sitting on the toilet

• Establish a regular bowel pattern by sitting on the toile for 
5-10 minutes after meals, especially breakfast

• Exercise

• Warm baths



B R I S T O L  S T O O L  C H A R T

This reviews the different types of stools you may see in 

your child. 

This Photo by Unknown Author is licensed under CC BY

https://wtcs.pressbooks.pub/nursingfundamentals/chapter/16-6-constipation/
https://creativecommons.org/licenses/by/3.0/


M I R A L A X

• MiraLAX is used for chronic or recurrent 

constipation. 

• MiraLAX is colorless, odorless powder that can 

be mixed with any clear fluid. 

Age of Child Volume 
(mixed in 8 
oz of clear 

liquid)

If under one year Ask PCP

Age 1-5 years ½ Capful 
Daily

Age 6-12 years 1 Capful 
Daily

Age 13 years and 
older

1 Capful 
Daily 



N O R M A L  I N F A N T  
S T O O L



D I F F E R E N T  
C O L O R E D  S T O O L S

• Stools can vary in colors. 

• Please call the office if you see:

• Red

• Black

• White – for infants

**Interesting fact: if your child is on the 

antibiotic Cefdinir, the stools will 

appear to be a rusty/red color

This Photo by Unknown Author is licensed under CC BY-NC-ND

https://democraticschoolsgr.blogspot.com/
https://creativecommons.org/licenses/by-nc-nd/3.0/


D I A R R H E A -  S U D D E N  I N C R E A S E  I N  
T H E  F R E Q U E N C Y  A N D  L O O S E N E S S  O F  
S T O O L -  3  O R  M O R E  L O O S E  O R  
W A T E R Y  S T O O L S  P E R  D A Y

• Diarrhea can last up to 2 weeks

• Hydration is very important- please call the 

office with any signs of dehydration

• Make sure your child is urinating every 6-8 hours

• Other signs of dehydration are:

• Dry mouth, excessively sleepy, sunken soft spot, 

crying and not producing tears

• Monitor for blood or mucous in the stool

• Please call the office if you notice this



D I A R R H E A  T I P S  A N D  T R I C K S

• If child is on solids, offering more starchy foods are best. 

• Cereals, bread, crackers, rice, plain pasta, or plain mashed potatoes 

• It is ok to still give formula, breast milk.

• Probiotics can help with diarrhea

• Yogurt is the easiest source of probiotics. 

• If over 12 months, give 2-6 oz of yogurt twice daily

• Can use Culturelle

This Photo by Unknown Author is licensed under CC BY-SA-NC

https://www.flickr.com/photos/monkeyc/322002114
https://creativecommons.org/licenses/by-nc-sa/3.0/


D I A R R H E A

Antibiotics can cause diarrhea
• We highly recommend using a 

probiotic, like Culturelle, while your 
child is on antibiotics

Call our office if:
• Signs of dehydration occur
• Blood appears in the stool
• Diarrhea persists for over 2 weeks
• Fever of 102 or higher
• Your child becomes worse

• Expected Course

• Viral diarrhea can last 5-14 days

• Severe diarrhea only occurs on the first 1 or 

2 days, but loose stools can persist for 1 to 

2 weeks



C U L T U R E L L E



D I A P E R  R A S H E S -  C A U S E D  B Y  A  C O M B I N A T I O N  O F  S T O O L  

A N D  U R I N E  B E I N G  L E F T  O N  T H E  S K I N .  O C C U R S  E Q U A L L Y  W I T H  C L O T H  
O R  D I S P O S A B L E  D I A P E R S .

C A L L  T H E  O F F I C E  I F :

• Bright red skin that peels off in sheets

• Newborn with tiny water blisters that occur 

in clusters

• Signs or symptoms of infection

• Redness that is spreading

• Fever

• Drainage 

• Odor 

H A V E  C H I L D  S E E N  W I T H I N  3  D A Y S  I F :

• The rash is very raw or bleeds

• The rash spreads beyond the diaper area

• Rash has not improved after 3 days of 

treatment for yeast



D I A P E R  R A S H  T I P S  &  T R I C K S

• Baking soda sitz bath

• Soak bottom in warm water for 10 minutes 

3 x per day. Add 2 tablespoons of baking 

soda and apply Lotrimin cream after

• Protective ointment

• Butt paste, triple paste, petroleum jelly, A + 

D, or Desitin. Wash off the skin before 

applying. 

• Change diapers frequently

• Avoid baby wipes

• Water wipes, or soft cloth with just warm 

water is a great option

• Rinse skin with warm water during each 

diaper change

• Lots of open air time

• You can lay baby on your chest and open 

up the back of the diaper for air



D R .  M I T C H E L L ’ S  D I A P E R  R A S H  C R E A M

• ½ tube of A + D ointment

• ½ tube of Desitin Maximum Strength (Purple 
tube)

• 1 tbsp of Maalox

• 1 tbsp of bacitracin

• 1 tbsp Lotrimin

Mix it all together in one very expansive tub.

Use a copious amount (like frosting a butt cupcake) 
with all diaper changes. If no improvements over 3 
days or any open sores become present, please call 
the office. 



S E A S O N A L  A L L E R G I E S

• Ways to help with allergy symptoms

• Decrease exposure

• Change clothes

• Keep bedroom windows closed

• Wash face and hands after being outside

• Use over the counter medications

• Zyrtec OR Claritin

• Flonase nasal spray- use nasal saline spray 30 minutes prior 
to Flonase

• Zaditor eye drops

*Over the counter medications can take up to 1-2 weeks 
to take effect.

**When using over the counter medications, please do 
not give Claritin or Zyrtec together. Choose one, if one 
does not work, your child may respond better to the other.



C L A R I T I N  
( L O R A T A D I N E )



Z Y R T E C  ( C E T I R I Z I N E )



F L O N A S E  

•An adult should supervise use.
•Use 1 spray in each nostril once daily.
•The growth rate of some children may be slower 
while using this product. Children should use for 
the shortest amount of time necessary to achieve 
symptom relief.

•Talk to your child’s pediatrician if your child needs 
to use the spray for longer than 2 months a year.

Children 2 
to 11 Years 

of Age

•Week 1—use 2 sprays in each nostril once daily.
•Week 2 through 6 months—use 1 or 2 sprays in 
each nostril once daily, as needed to treat your 
child’s symptoms.

•After 6 months of daily use—ask your child’s 
pediatrician if they can keep using.

Adults and 
Children 

12 Years of 
Age and 

Older



Z A D I T O R

• DIRECTIONS FOR USE

• Adults and children 3 years of age 

and older: Put 1 drop in the affected 

eye(s) twice daily, every 8–12 

hours, no more than twice per day.

https://systane.myalcon.com/products/systane-zaditor-antihistamine/#2294696814-848368142


A N A P H Y L A X I S -  A  S E V E R E ,  
P O T E N T I A L L Y  L I F E -

T H R E A T E N I N G  A L L E R G I C  
R E A C T I O N .  I T  C A N  H A P P E N  

S E C O N D S  O R  M I N U T E S  
A F T E R  A N  E X P O S U R E  T O  

S O M E T H I N G  Y O U  A R E  
A L L E R G I C  T O



A N A P H Y L A X I S  

• If at any point difficulty breathing or swelling of 
the lips and tongue becomes present, give 
epinephrine (if already prescribed) and call 911.

• If there is one symptom, like a rash, ok to give 
Benadryl. 

• At any time if any two symptoms or anaphylaxis 
become present, give epinephrine (if already 
prescribed) and call 911.



B E N A D R Y L  D O S I N G  
C H A R T



A N A P H Y L A X I S -  D I F F E R E N T  K I N D S  O F  
E P I N E P H R I N E  D E V I C E S

E P I P E N A U V I - Q

This Photo by Unknown Author is licensed under CC BY-NC-ND

This Photo by Unknown Author is licensed under CC BY-
NC-ND

http://www.propublica.org/article/if-it-needs-a-sign-its-probably-bad-design
https://creativecommons.org/licenses/by-nc-nd/3.0/
http://www.amazingandatopic.com/2012/08/auvi-q.html?showComment=1344909164068&m=0
https://creativecommons.org/licenses/by-nc-nd/3.0/
https://creativecommons.org/licenses/by-nc-nd/3.0/


E P I N E P H R I N E  D O S I N G

0-32 lbs - 0.1mg 

33-55 lbs - 0.15mg

56 lbs and up - 0.3mg 

If your child has an EpiPen or Auvi-Q and the dose needs to 
be changed due to their weight, please call the office.



I N S E C T  R E P E L L A N T S

• DEET-containing repellents are one of the most effective insect repellents, as long you follow directions on 
the label to use the product safely. 

•The repellent repels biting insects such as mosquitoes and ticks but doesn’t repel stinging insects 
including bees, hornets, and wasps.

• Be sure to check the product label to find the concentration of DEET in a product, which indicates how long 
the product will work.

• For example, 10% DEET provides protection for about 2 hours, and 30% DEET protects for about 5 hours. 

• The AAP recommends that repellents should contain no more than 30% DEET when used on children. 
Insect repellents also are not recommended for children younger than 2 months.

• Choose the lowest concentration that will be effective based on the amount of time kids will be outside. If 
you know you will be out for an hour, for example, choose a product with 10% DEET.

© Copyright 2022 American Academy of Pediatrics. 
All rights reserved.



H O W  T O  A P P L Y  I N S E C T  
R E P E L L A N T S

Insect repellents should be 
applied only on exposed skin – 
not under clothing – and to the 
outside of your child’s clothing. 
Read product instructions and 

use just enough repellent to cover 
your child’s clothing and exposed 

skin. Using more doesn’t make 
the repellent more effective.

Apply the repellent on young 
children and help older children 

apply – to make sure the product 
is used properly. If you use a 

spray, do so in an open area to 
avoid breathing in the repellent.  If 

using on your child’s face, spray 
the product on your hands, then 
apply, being careful to avoid the 

eyes and mouth.  Avoid using 
repellents on scrapes, wounds or 

other broken skin. Don’t use 
sprays around food.

This Photo by Unknown Author is licensed under CC BY-SA-NC
© Copyright 2022 American Academy of 
Pediatrics. All rights reserved.

https://www.orientacionandujar.es/2013/06/14/aprendizaje-cooperativo-metodologia-didactica-para-la-escuela-inclusiva/31729499_l/
https://creativecommons.org/licenses/by-nc-sa/3.0/


I N S E C T  
R E P E L L A N T S  
C O N T I N U E D

• Clothing is important. If you are in 

the woods where there may be ticks, 

for example, wear long sleeves and 

pants – a long-sleeved shirt with a 

snug collar and cuffs is best.  Tuck 

the shirt in at the waist and tuck 

socks over your pants, hiking shoes 

or boots.

• Once you’re back inside, wash the 

product off your child’s skin with 

soap and water to remove any 

repellent, and wash their clothing 

before they wear it again. Do tick 

checks at the end of the day by 

examining your child’s hair and skin.

This Photo by Unknown Author is licensed under CC BY-NC-ND

© Copyright 2022 American Academy of 
Pediatrics. All rights reserved.

https://www.weightymatters.ca/2012/08/parental-no-files-girl-guides-edition.html
https://creativecommons.org/licenses/by-nc-nd/3.0/


I N S E C T  R E P E L L A N T S  

• For younger infants, use mosquito netting over 

strollers and baby carriers when the family is 

outside. You can dress infants in cool, 

comfortable clothing – such as lightweight cotton 

– to protect their skin.

• Other “natural” insect repellants repel insects 

only for a short time and don’t require registration 

with the Environmental Protection Agency. They 

might include citronella oil, cedar oil, geranium 

oil, peppermint, peppermint oil and soybean oil.

© Copyright 2022 American Academy of Pediatrics. All 
rights reserved.



I M P O R T A N T  I N F O  A B O U T  
I N S E C T  R E P E L L A N T S

• AAP does not recommend products that combine 
sunscreen with DEET.  Sunscreen should be 
applied every 2 hours, but DEET is used once a 
day.  You can use these products separately.  Store 
DEET and other repellent products away from 
children’s reach.

• If you suspect an allergic reaction, such as a rash, 
to an insect repellent, stop using the product and 
wash your child’s skin with soap and water.  You 
can call Poison Help at 1-800-222-1222 or your 
child’s doctor for help. If you go to the doctor’s 
office or other facility, take the repellent container 
with you.

• **Call for a tick bite if on for more than 36 hours 
and within 72 hours of removal for Lyme 
prophylaxis

© Copyright 2022 American Academy of Pediatrics. All rights 
reserved.

https://www.healthychildren.org/English/safety-prevention/all-around/Pages/What-to-do-in-a-Poisoning-Emergency.aspx


S U N  S A F E T Y - C L O T H I N G

• Clothes and hats can protect skin – whenever 
possible, dress yourself and your children in cool, 
comfortable clothing that covers the body, such as 
lightweight cotton pants, long-sleeved shirts, and 
hats.

• Select clothes made with a tight weave; they protect 
better than clothes with a looser weave. If you're not 
sure how tight a fabric's weave is, hold it up to see 
how much light shines through. The less light, the 
better. Or you can look for protective clothing labeled 
with an Ultraviolet Protection Factor (UPF).

• Wear a hat with an all-around 3-inch brim to shield 
the face, ears, and back of the neck.

This Photo by Unknown Author is licensed under CC BY-SA-NC

© Copyright 2022 American 
Academy of Pediatrics. All rights 
reserved.

http://elmaestrodeaudicionylenguaje11.blogspot.com/2016/06/blog-post_23.html
https://creativecommons.org/licenses/by-nc-sa/3.0/


S U N  S A F E T Y

• Try to limit your sun exposure between 10:00 

am and 4:00 pm when UV rays are strongest.

• Wear sunglasses with at least 99% UV 

protection. Look for youth-sized sunglasses 

with UV protection for your child.

• Seek shade for your activities whenever you 

can.

This Photo by Unknown Author is licensed under CC BY-NC-ND

© Copyright 2022 American Academy of 
Pediatrics. All rights reserved.

https://www.flickr.com/photos/141879303@N06/51269810307
https://creativecommons.org/licenses/by-nc-nd/3.0/


S U N  S A F E T Y -  
S U N S C R E E N

• If possible, choose a sunscreen with the mineral 
ingredients zinc oxide or titanium dioxide.

• If you can’t find a product with these 
ingredients, remember that using any sunscreen 
is better than using no We don’t want anyone to 
sunburn since sunburning raises the risk of 
developing skin cancer later in life.

• Use a broad-spectrum sunscreen with a sun 
protection factor (SPF) of at least 15 (up to SPF 
50). An SPF of 15 or 30 should be fine for most 
people. 

•Research studies are underway to test if 
sunscreen with more than an SPF of 50 offers 
any extra protection.

• Apply sunscreen to parts of your child’s skin that 
may be exposed to the sun, even on cloudy days 
because the sun’s rays can penetrate through 
clouds. Make sure to use enough sunscreen. 
Reapply every 2 hours when outside, and after 
swimming and sweating.

© Copyright 2022 American Academy of 
Pediatrics. All rights reserved.



S U N  S A F E T Y  A N D  
B A B I E S

• Keep babies younger than 6 months out of direct 

sunlight. Find shade under a tree, an umbrella, or 

the stroller canopy. If it’s not possible to find 

shade, sunscreen may be applied to babies 

younger than 6 months to small areas of skin that 

are not covered by clothing and hats – this is 

because we don’t want babies to sunburn.

• Make sure everyone in your family knows how to 

protect their skin and eyes. Remember to set a 

good example by practicing sun safety yourself.

© Copyright 2022 American Academy of Pediatrics. All rights 
reserved.



L I C E

• Lice can be treated at home

• We recommend buying Nix (anti-

lice cream rinse) and following the 

package instructions

• Over the counter

• Removing all nits can be time 

consuming but is very important

• Wetting the hair with water can 

make the removal easier

This Photo by Unknown Author is licensed under CC BY-NC-ND

https://mommysnippets.com/child-lice/
https://creativecommons.org/licenses/by-nc-nd/3.0/


L I C E

E X T R A  T I P S

• Do not wash the hair with shampoo until 2 days after lice 
treatment

• Avoid hair conditioners before treatment and at least 2 
weeks after

C L E A N I N G  T H E  H O U S E

• Lice that are off the body rarely cause reinfection. Lice 
cannot live more than 24 hours off the body

• Vacuum the child’s room

• Soak hairbrushes for 1 hour in a solution containing anti-
lice shampoo

• Wash your child’s sheets, blankets, pillowcases, and any 
clothes worn in the past 2 days with hot water (130F kills 
lice and nits)

• Optional: items that can’t be washed should be set aside 
in a sealed plastic bag for 2 weeks. This includes stuffed 
animals



L I C E - I F  N I X  F A I L S

We recommend using Cetaphil Cleanser

• Apply Cetaphil cleanser throughout the scalp to dry hair

• After all the hair is wet, wait 2 minutes for Cetaphil to soak 
in 

• Comb out as much excess cleanser as possible

• Blow-dry your child’s hair. It must be thoroughly dry down 
to the scalp to suffocate the lice. Expect this to take 3 
times longer than it would if the hair was just wet. 

• Leave cleanser on for at least 8 hours

• After 8 hours, wash off the Cetaphil with regular shampoo

• Repeat this process twice in 1 to 2 weeks

• If Cetaphil fails, call the office

This Photo by Unknown Author is licensed under CC BY

http://saverology.blogspot.com/
https://creativecommons.org/licenses/by/3.0/


C H I L D  H E A L T H  A S S O C I A T E -  L O C A T I O N S

A U B U R N

• Phone: 508-832-9691

• Fax: 508-832-7670

• 105  Millbury Street

Auburn, MA 01501

*We are located in the back of the building

S H R E W S B U R Y

• Phone: 508-832-9691

• Fax: 508-842-7838

• 604 Main Street

     Shrewsbury, MA 01545



I F  Y O U  N E E D  T O  G O  T O  U R G E N T  C A R E  O R  E R  
W E  R E C O M M E N D :

U R G E N T  C A R E

• ReadyMed on Shrewsbury St, in Worcester

• They have pediatricians at this location

• Pedi-Q in Northborough

• Urgent care for pediatrics only with later hours

• Always make sure that the urgent care you 
are going to accepts your insurance first.

• MassHealth is accepted at Carewell Urgent 
Cares. Still confirm they accept it first. 

E M E R G E N C Y  R O O M S

• Umass University Campus Emergency 
Room in Worcester, MA

• This location has a pediatric ER

• Boston Children’s Hospital in Boston, MA

**Always remember in an emergency, you can 
choose the closest and most convenient 
location for you
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